PARTS PRICE LIST 8-PUT IPUSTA
Control Number : PLPA-IPUSTA-01 gupersedes : = cm————e-—- {(04/01/96)
ITEM PARTS NO. DESCRIPTION o'TY SIZE MATERIAL PRICE ($) NOTE
1 001-496-13 Cab-tyre Cable 1 |AWG1l6 x 20 VCT/PT 66.30
2 143-146-18 Cross Tapping Screw 2 MS5x20 SUS304 0.40
3 003-100-13 Gland 1 SUS304 4.90
4 051-224-13 Head Cover 1 Resin 59.20
) 141-029-18 Hex. Cap Nut 4 M6 SUS304 1.60
6 142-126-19 Plain Washer 4 |M6 SUS304 0.20
7 053-272-12 Motor Protector 1 |KA311-DAXL78 (T)220V 116.00
7 053-446-19 Motor Protector 1 |KA311-~DAVL6E6 (T)440V 127.60
8 143-151-16 Cross Tapping Screw 2 [Mdx12 SWCH 0.30
9 143-150-15 Cross Pan Screw 4 |M5x168(20) SWRM 2.50
10 142-112-25 Plain Washer 4 |MS SPC 0.30
11 121-472-18 Packing 1 125x130x2.3¢ NR *

12 082-102-10 Head Cover Spacer 1 Resin 41.40
13 121-471-17 Packing 1 126.6x135.6x6t |NR *
14 050-411-16 Motor Bracket 1 SPC 17.80
14 009-190-18 Intermediate L. Wire 1 |AWG16x150L 1.50
15 009-187-12 Earth Terminal Set 1 3.00
16 143-085-47 Cross Pan Screw 1 M4 x6 BSW 0.30
17 056-706-19 Stator and Frame 1 370.00
18 142-192-16 Wave Washer 1 #6201 SK-5 1.90
19 052-100-15 Bearing 1 1620122C3 5.30
20 005-693-19 Rotor and Shaft 1 148.00
21 061-170-14 Bearing Collar 1 35.1x46x2¢ SPCC 11.80
22 052-152-12 Bearing 1 16302zzC3 8.00
23 060-399-18 Bearing Housing 1 ADC 50.30
24 025-290-19 Mechanical Seal 1 |wW-14HL sic 51.10
25 121-464-17 Packing 1 VANCS NBR *
26 035~127-15 0il Plug 1 M10x15 SUS304 3.00
27 121-246-11 Packing 1 10.3x16x2t PE-sheet *
28 140-435-18 Cross Hex. Bolt 4 M6x30 SUS304 0.90
29 029-300-15 0il Casing 1 VANCS Resin 38.50
30 143-139-18 Cross Truss Screw 4 Méx40 SuUs304 1.20
31 142-354-18 Conical Spring Washer 1 [11.2x22.5x0.8t |SUS304 0.50
32 021-G28-18 Impeller 1 |60Hz Resin 10.40
33 143-140-12 Cross Truss Screw 1 Mé&x12 SuUS304 "0.80
34 122-452-15 0O-Ring 1 130x2.8 NBR *
35 020-908-12 Pump Casing (Upper) 1 PU/PN/PSH Resin 40.00
36 203-065-11 vValve 1 17 Glass 1.20
37 121-465-18 Packing 1 VANCS NBR *
38 020-921-11 Pump Casing (Lower) 1 PU Resin 29.60
39 143-147-19 Cross Pan Screw 6 |M6x40 SUS304 1.20
40 140-436-19 Cross Hex. Bolt 2 [MBx55 SUS304 1.00
41 048-141-15 Screwed Flange 1 NPT-2" (P.C90) Resin 26.20
42 121-469-12 Packing 1 P.C.90x58x2t NR *
43 141-121-11 Hex. Nut 2 M8 (B=12) SUS304 0.60
173-501-18 Packing O-Ring Set 1 (*) 20.10

e Pricing in U.S. currency, and subject to change without notice.
¢« Items with * prices are available only in saets.
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Control Number :

& TsurumI Pump Vol £ 2UT

EXPLOADED VIEW DREV-IPUSTALO!
Supersedes :
Submersible Effluent Pump 04-01-96
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TSURUMI (AMERICA), INC.






